
 

2020 Combined Sewer Overflow 
Operation Plan (CSOOP) Update 

 

October 30, 2020



 

  



 

 
 
City-County Administration Building 
1 NW Martin Luther King Blvd 
Evansville, Indiana 47708 



 

  



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

1 

  November 2020 
 

 

City of Evansville 

Combined Sewer Overflow Operational Plan (CSOOP) 

2020 Update 

November 2020 

 

 

Table of Contents 

                                                                                                                          Page  

                                                                                                                     Number 
[...]
and hand drawn images from the quarter section maps.  The Utility maintains the GIS database 

housing the sewer facilities.  

 

The Utility’s GIS includes current information on the CSS (sewer sizes, composition, 

manholes, elevations, etc.), and will be used to integrate new information as it is obtained.  The 

GIS and IT Strategic Plan include the following completed action items:  

 

• Standardized on a common I/O Platform for SCADA and Real-Time monitoring 

and control 

• Implemented an electronic document management system 

• Increased automation at filter plant and WWTPs 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

15 

  November 2020 
 

• Eliminated multiple mapping platforms and implemented a centralized GIS 

• Implemented a utility-owned maintenance and asset management system 

 

The Motorola Canopy system is a 900 MHz wireless system.  The canopy system’s current 

capabilities include: CSO outfall monitoring and in-system flow monitoring.  This canopy 

interacts with the secured East Side Data Center and the City of Evansville Networks.  An 

integral part of the GIS is the ability to conduct highly enhanced CSO public notification and 

remote monitoring.  In addition, the GIS could be used to conduct upstream (sub-basin layer 

development) and downstream (SIU database) sewer tracing to determine the cause or effects 

of spills or discharges.   

 

Management layers are also an integral facet of the GIS including a sub-basin based cleaning 

and inspection layer, and inlet cleaning layer.  These will both enhance schedules but also the 

record keeping which documents that these activities have been completed.  The system will 

also be used as a tool for the Utility to pinpoint areas that should be targeted for more intensive 

maintenance, and/or televising activities, and related investigative evaluation.  

 

The benefits include:  

• Improved response times to collection system problems 

• Real time public notification of overflow or releases throughout the collection 

system 

• Real-time updating of sewer maps 

• Tracking repairs and work orders 

• More effective customer complaint follow up 

• Tracing spills or other problems 

• Improved management of SIUs 

• Tracking source controls (street sweeping, catch basin cleaning) 

• Tracking and prioritizing sewer maintenance 

• Identifying potential system capacity problems 

 

 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

16 

  November 2020 
 

 

System Composition 

 

The Utility continues to compile and continuously update the information regarding the sewer 

GIS layer.  As the Utility’s maintenance and cleaning programs progress the conditions of the 

system will be continually incorporated into the GIS.   

 

Based on the information confirmed to date, approximately 35%, or 1,420,813 linear feet, of 

the sewers in Evansville are combined sewers.  Sewer sizes range between 2 inch and 120 

inches in diameter and various arch and box shapes are included in the system.  The majority 

of the sewers are composed of vitrified clay pipe, reinforced concrete pipe or brick.  The 

Utility continues to gather information on the sewers of unknown materials.   

 

Exhibit 2.2 shows the current estimate of materials used in the sewer system. 

 

Exhibit 2.2:  

CSS Sewer Materials 

Material  % of Total 

Vitrified Clay  68 

Reinforced Concrete  18 

Brick 8 

Unknown 2 

Other 4 

 

The combined sewer system is primarily located in the southern portion of Evansville, 

generally bordered by the Ohio River on the south, Pigeon Creek on the north, Carpenter Creek 

on the west, and Vann Avenue on the east.   

 

Thirty subsystems compose the sewer systems.  Subsystems W-17, W-16, W-15, W-14, W-

13, W-12, W-11, W-10, W-9, W-8, E-12, E-11, E-10, E-9, E-6, and Darmstadt, are either 

comprised entirely of separate sanitary and storm sewers or have a small percentage of 

combined sewer areas.  The fourteen remaining subsystems are comprised almost entirely of 

combined sewers.  Since the 1993 CSOOP, inspections occur a minimum of five times a week 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

17 

  November 2020 
 

at all CSO Outfalls (Exhibit 2.3), and flap gates have been installed on nineteen (19) CSO 

outfalls.  An outfall in area W-4 was eliminated and flows rerouted to Outfall 024.  

    

CSO Structures 

 

The Utility currently has 19 CSO outfalls which are listed with their coordinates, receiving 

water, and corresponding WWTP, in Exhibit 2.3.  Three CSOs discharge to Bee Sough, which 

ultimately discharges to the Ohio River, seven CSOs discharge directly to the Ohio River, nine 

discharge to Pigeon Creek, which is a tributary of the Ohio River.   

 

CSO Outfalls 005 and 026 were removed when the NPDES permits were renewed, since these 

CSO discharges do not discharge from these points, but are routed to the Kentucky and Baker 

Street CSO Outfalls, respectively.  Additionally, the decree required the Utility to physically 

eliminate CSO 009 and CSO 123 since they are no longer utilized.  The existing controls and 

equipment for CSO 009 and CSO 123 were removed in October 2016 to render these CSOs 

inoperable.  The utility eliminated CSO 103 in August 2019 in conjunction with the East 

WWTP Effluent Pumping Station Project.  Exhibit 2.3 has been modified to reflect the CSO 

eliminations.    

 

 

 

 

 

 

 

 

 

 

 

 

 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

18 

  November 2020 
 

   

Exhibit 2.3: CSO Outfalls 

CSO Name Receiving Water Coordinates 

001 Kentucky Avenue Bee Slough 37 56 54.42 N 87 33 30.10 W 

002 Cass Avenue Bee Slough 37 57 13.88 N 87 33 51.13 W 

004 Adams  Bee Slough 37 57 38.84 N 87 34 14.18 W 

006 Fulton Avenue Pumping Station Ohio River 37 58 25.01 N 87 34 54.66 W 

008 Chestnut Street  Ohio River 37 57 58.58 N 87 34 28.15 W 

010 Dress Plaza Ohio River 37 58 11.61 N 87 34 36.23 W 

011 Oakhill \ Weinbach  Pigeon Creek 37 59 42.38 N 87 31 37.48 W 

012 Maryland Street-West Bank Pigeon Creek 37 59 08.41 N 87 35 27.45 W 

013 Delaware Street Pigeon Creek 37 58 58.57 N 87 35 14.20 W 

014 Dresden Street Pigeon Creek 37 59 37.70 N 87 35 20.77 W 

015 7th Avenue East Ohio River 37 58 31.12 N 87 35 07.66 W 

016 Franklin Street Pigeon Creek 37 58 48.61 N 87 35 15.16 W 

017 6th Avenue  Pigeon Creek 38 00 07.28 N 87 34 58.78 W 

018 Oakley Street Pigeon Creek 37 59 43.31 N 87 34 29.71 W 

020 9th Avenue Ohio River 37 58 33.29 N 87 35 32.11 W 

022 St. Joseph Avenue Ohio River 37 58 23.19 N 87 36 01.72 W 

024 Baker Street Pigeon Creek 37 59 41.22 N 87 34 04.10 W 

025 Diamond Avenue  Pigeon Creek 37 59 56.85 N 87 33 57.49 W 

038 Oak/Riverside Ohio River 37 57 51.72 N 87 34 25.55 W 

 

* Only when the river is high and flood control lift stations are opened.    

  East Plant 

  West Plant 

 

Since March 2010, the established protocol for inspecting the CSO overflow structure has 

been to have a responsible visual inspection of all the structures five times a week.  In 

addition, the CSO Compliance Manager also performs a visual inspection of all structures 

after a high river event or if there is an alarm.  Bar screens are inspected during CSO 

inspections to determine if cleaning is necessary.  Detailed CSO inspection and testing occurs 

annually, which include examination of the condition of the diversion structure, outfall, 

signage, security, access/steps, flow monitoring equipment, probes and weir.  If these weekly 

or annual inspections indicate that there is a concern about the operations of the structure; a 

work order is prepared and corrective action is taken. 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

19 

  November 2020 
 

The GE MDS orbit radio real time flow monitoring system also provides specific information 

by outfall when a CSO occurs, including: 

• Day of the Month 

• Time discharge began 

• Duration in hours 

• Event discharge by MG 

The reports prepared with this information are included in the monthly MROs and include 

whether the overflow volume was measured or estimated. 

 

Diversion Structures 

 

Diversion structures are  located upstream of CSO outfalls.  They are situated near the terminal 

end of a relatively large combined trunk sewer that has collected flow from smaller tributary 

sewers.  During dry weather, low flow travels through the trunk sewer, enters the diversion 

structure, and is directed into a throttle pipe.  The throttle pipe flows toward an intercepting 

sewer that will convey the flow to one of the wastewater treatment plants.   

 

As flows increase during wet weather, the throttle pipe may reach its peak capacity.  This 

causes surcharging in the upstream diversion structure and interceptor sewer.  As the diversion 

structure fills, further increases in flow submerge the weir wall.  When the weir wall becomes 

submerged, additional flow will be diverted to the overflow structure and into the receiving 

stream.  Diversion structure and CSO outfall drawings are presented in EWSU’s Initial System 

Characterization Including Separate Sanitary Sewer Hydraulic Model Development 

(November 2012).  

 

 

 

 

 

 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

20 

  November 2020 
 

 

WWTP Facilities – Eastside           

 

The existing WWTP includes preliminary, primary, and secondary treatment facilities.  The 

Eastside WWTP is located on Waterworks Road near the Ohio River.  Treated effluent 

discharges to the Ohio River.  The Eastside WWTP is a conventional activated sludge 

treatment plant.  Influent wastewater flows to the WWTP by gravity via a 54-inch diameter 

influent sewer.  Preliminary mechanical screening, pista grit removal, primary clarification, 

activated sludge, secondary clarification, and chlorine disinfection/dechlorination are the 

sequential treatment processes used at the Eastside WWTP.  After mechanical screening, the 

wastewater flows into the Pista grit by gravity.  After the Pista grit the wastewater flows by 

gravity into the influent wet well.  The wastewater is then pumped to the primary clarifiers 

where it then flows by gravity throughout the remaining treatment processes.  A site plan for 

the East WWTP can be found in the Eastside WWTP Wet Weather SOP included electronically 

on the CD for this CSOOP submittal. 

 

The secondary design capacity of the Eastside WWTP is 18.0 MGD, while the primary 

treatment capacity is 34.6 MGD.  The design capacity of the East WWTP was evaluated in the 

IOCP Facility Planning and is shown in Exhibit 2.4.  The WWTPs were designed in 1971 

based on the accepted design requirements at the time.  The 2012 Facility Plan evaluations 

were based on current industry standards.  The criteria used for sizing the unit processes 

identified are listed under the Notes segment in Exhibit 2.4.  

 

Based on the design criteria listed in Exhibit 2.4, the aeration tanks have a design capacity of 

18 MGD; using the average primary effluent BOD from the time period from 2004-2006 they 

have a hydraulic loading capacity of 14.7 MGD.  Since assuming operational control of the 

East WWTP in March 2010, the Utility has sustained treatment capacity to 22.5 mgd due, in 

part, to changing wet well channel levels, increased head on pumps, and reprogramming the 

programmable logic controllers (PLCs). 

 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

21 

  November 2020 
 

Stress testing was conducted on April 9 – April 20, 2012 to identify the maximum treatable 

flow rates of the preliminary, primary, secondary and disinfection processes.  Testing was 

conducted using protocols approved by the U.S. Environmental Protection Agency (EPA) and 

Indiana Department of Environmental Management (IDEM).  Full details of the protocols and 

results of stress testing can be found in the East WWTP Stress Test, CH2M HILL, July 2012.  

In general, the process units were loaded beyond their design capacity to determine their 

capacity limits.  The duration of all stress tests was 5 hours, which was based on three hydraulic 

detention times of the secondary clarifiers.  When the maximum capacity of the test unit was 

determined from the stress test, a repeat confirmation stress test at the maximum flow rate was 

conducted.  The maximum capacities determined from stress testing are include in Exhibit 2.4.  

At the East WWTP, testing indicated that the secondary clarifiers are the limiting process at 

28 mgd.  It should be noted that stress testing was conducted under controlled, dry-weather 

conditions and only offers an estimate of capacity in that “snap-shot” of time.  Therefore, the 

results may not represent actual performance during all wet-weather events.  It was 

recommended that stress testing results be confirmed by monitoring the unit processes under 

wet-weather conditions.  Refer to the East WWTP Stress Testing report for details regarding 

monitored parameters and definitions of failure for each unit process.   

 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

22 

  November 2020 
 

Exhibit 2.4 East WWTP Design and Stress Testing Capacities 

 

Unit Process Type Quantity Size  Design Capacity  
Stress Test 

Capacity 

Preliminary Treatment:  

  Influent Screening Mechanically Cleaned 2(1) ¼” Continuous Belt 20 MGD each 40 MGD(6) 

  Influent Pumping Wet/Dry Well 4 13, 900 gpm 16.5 MGD @ 47.5 TDH (each)  

  Grit Removal Vortex (Pista Grit) 2 18’ dia 30 MGD each (2) 45 MGD(6) 

Primary Treatment:  

  Primary 

Clarification 

Rectangular 7 103’L x 32’W x 

8’8”SWD 
34.6 MGD(2) 

50 MGD 

Secondary Treatment:  Activated Sludge  

  Aeration Tanks Plug-flow Tanks 3 
300’L x 30’W x 

15’SWD 
3.03 MG(3) 

 

  Blowers Positive Displacement 4 5,050 cfm ea. 40.6 MGD  

  Clarification Circular, Flat-bottom 3 100’ dia., 12’ SWD 28.3 MGD 28 MGD(7) 

Disinfection:  

  Chlorination Gas Chlorinators 2 2,000 lbs/day 64.8 MGD 32.4 MGD 

  Dechlorination Sodium Bisulfate Pumps 2 20.8 gph 173 MGD  

Other:  

  Flow Metering Magmeter 2 16” 25.0 MGD each  

  Effluent Pumping USCoE Pump Station 1  110 MGD  

Sludge Processing:  

Thickening Gravity Belt 2 2-meter units 60 MGD  

Digestion Primary 2 75’ dia., 23’ SWD 

N/A(4) 

 

  1 75’ dia., 26’ SWD  

 Secondary 1 75’ dia., 23’ SWD  

Dewatering Belt Filter Press 4 2-meter units 10.7 MGD(5)  

Storage Covered Storage Pad 1 100,000 sf 13.3 MGD  

(1) A second, identical 20 MGD screen was installed in 2012, bringing capacity to 40 MGD 

(2) @ Peak Hourly Flow 

(3) Per NPDES Permit No. IN0033073 and the IDEM 1971  

(4) At average flow of 18 MGD, the detention time is 29 days. Sludge is stored for further drying and land filling.  

(5) 7-hr shift 5-days per week – maximum is 51 MGD.  

(6) Historical Discharge Monitoring Report (DMR) data and WWTP flow data were analyzed to determine the capacity of the bar screen. 

(7) During testing, the activated sludge system was in a highly stressed condition with rising septic sludge, clumping, and poor settling with high SVIs.



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

23 

  November 2020 
 

 

WWTP Facilities – Westside  

 

The West WWTP includes preliminary, primary, and secondary treatment facilities.  The 

Westside WWTP is located near the Ohio River on the west side of the City on Tekoppel Avenue.  

Treated effluent discharges to the Ohio River.  The Westside WWTP is a conventional activated 

sludge treatment plant.  Influent wastewater flows to the WWTP by gravity via a 66-inch diameter 

influent sewer.  Preliminary mechanical screening, grit removal, primary clarification, aeration, 

secondary clarification, and chlorine disinfection/dechlorination, are the sequential treatment 

processes used at the Westside WWTP.  After mechanical screening, the wastewater flows into 

the influent wetwell.  It is then pumped to the pista grit system where it then flows by gravity 

throughout the remaining treatment processes.  A site plan for the West WWTP can be found in 

the 7th Avenue Lift Station and West WWTP Wet Weather SOP electronically included on the 

CD for this CSOOP submittal.   

  

Exhibit 2.5 includes information contained in the design summary for the West WWTP.  The 

secondary design capacity of the Westside WWTP is 20.6 MGD, while the primary treatment 

capacity is 39.5 MGD.   

 

The construction of a $24 million Biological Aerated Filter (BAF) was completed at the West 

WWTP in 2009.  New fine and coarse bar screens, new influent and effluent pumps, new influent 

magnetic flow meter, new grit removal system and new effluent flow meters were installed as 

part of this project.  The project was funded with SRF Loan No. CS182385 01, and the 

construction project was approved by IDEM in Construction Permit Approval L-0256 issued on 

June 14, 2007.  Construction of the BAF was completed ahead of schedule, and it was put into 

service in June 2009.  The BAF process and capabilities have been tested during a variety of rain 

events and it has proven capable of reliably treating a peak flow of 14 mgd on a sustained basis.  

The Decree required that baffles be installed in the secondary clarifiers at the West WWTP by 

April 30, 2011 to increase flow through the clarifiers.  Baffle installation was completed on April 

18, 2011, and the secondary clarifiers were placed back into service on April 19, 2011. 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

24 

  November 2020 
 

Stress testing was conducted on April 9 – April 20, 2012 to identify the maximum treatable 

flow rates of the preliminary, primary, secondary and disinfection processes.  The Biological 

Aerated Filtration (BAF) process at the West WWTP was not tested.  Testing was conducted 

using protocols approved by the U.S. Environmental Protection Agency (EPA) and Indiana 

Department of Environmental Management (IDEM).  Full details of the protocols and results of 

stress testing can be found in the West WWTP Stress Test, CH2M HILL, July 2012.  In general, 

the process units were loaded beyond their design capacity to determine their capacity limits. 

The duration of all stress tests was 5 hours, which was based on three hydraulic detention times 

of the secondary clarifiers.  When the maximum capacity of the test unit was determined from 

the stress test, a repeat confirmation stress test at the maximum flow rate was conducted.  The 

maximum capacities determined from stress testing are include in Exhibit 2.5.  At the West 

WWTP, testing indicated that the primary clarifiers are the limiting process at 39.6 mgd.  It 

should be noted that stress testing was conducted under controlled, dry-weather conditions and 

only offers an estimate of capacity in that “snap-shot” of time.  Therefore, the results may not 

represent actual performance during all wet-weather events.  It was recommended that stress 

testing results be confirmed by monitoring the unit processes under wet-weather conditions.  

Refer to the West WWTP Stress Testing reports for details regarding monitored parameters and 

definitions of failure for each unit process.   

 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

25 

  November 2020 
 

 
Exhibit 2.5 West WWTP Design and Stress Testing Capacities 

 

Unit Process Type Quantity Size Design Capacity 
Stress Test 

Capacity 

Preliminary Treatment:  

  Influent Screening Mechanically Cleaned 1 40 MGD(1) 40MGD(1) 40 MGD(5) 

  Influent Pumping Wet/Dry Well 3  20MGD, each - 

  Grit Removal Vortex unit 1 19’dia 50MGD 50 MGD(5) 

Primary Treatment:  

  Primary Clarification Rectangular 7 137’L x 32’W x 8’8”SWD 39.5 MGD 39.6 MGD 

Secondary Treatment:  Activated Sludge  

  Aeration Tanks Plug-flow Tanks 3 342’L x 30’W x 15’SWD 3.45 MGD, each (2) - 

  Blowers Positive Displacement 4 5,050 cfm ea. 15,150 CFM, firm - 

  Clarification Circular, Flat-bottom 3 105’ dia., 12’ SWD 31.2 MGD 33 MGD 

  BAF 
Aerated Upflow w/ 

Polystyrene Beds 
1 

6- 11.5’D cells w/ bed of 

4.5mm polystyrene beads 

20 MGD peak hour, 14MGD 

sustained peak 

14 MGD 

Disinfection:  

  Chlorination Gas Chlorinators 2 2,000 lbs/day 45.2 MGD - 

   Two-pass Contact Tank 1 471,00000gal 45MGD 43 MGD(6) 

  Dechlorination Sodium Bisulfate Pumps 2 20.8 gph 173 MGD - 

Other:  

  Flow Metering Magmeter (Influent) 2 16” 25 MGD each - 

  Effluent Pumping Wet/Dry Well 2 1050 gpm ea. 20 MGD, each - 

Sludge Processing:  

  Thickening Gravity Belt 2 2-meter units 20.2+ MGD(4) - 

  Digestion Primary 2 75’ dia., 23’ SWD 

39.7 MGD 

- 

  1 75’ dia., 26’ SWD  

 Secondary 1 75’ dia., 23’ SWD - 

  Sludge Transfer  2 450 gpm ea. 48.4 MGD - 
(1) Screen can handle more flow, but secondary treatment capacity is limited at 40 MGD. 

(2) Per NPDES Permit No. IN 0032956 and 1971 IDEM Design Summary. 

(3) Per 2004 MRO annual average CBOD5 at 40 lb BOD5 /d/1000 ft3. 

(4) 7-hr shift 5-days per week – maximum is 96 MGD. 

(5) Historical DMR data and WWTP flow data were analyzed to determine the capacity of the bar screen. 

(6) Hydraulic modeling indicates that the vertical baffle wall limits capacity of the contact tank to 43 mgd. 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

26 

  November 2020 
 

 

 

Levee Authority 

 

The Evansville-Vanderburgh Levee Authority operates a total of 18 lift stations located along 

the Ohio River, Bee Slough, Pigeon Creek, and Carpentier Creek.  Ten of these lift stations 

discharge flows contributed by CSOs.  The pumping capacities and the river elevation when 

the lift stations are prepared to operate, and the actual pump starting elevations are identified 

in Exhibit 2.6.   

 

The function of the levee authority is to provide protection of Evansville and the Vanderburgh 

County area from flooding by the Ohio River and also to remove storm water which may 

accumulate on the land side of the levee and be prevented from discharging by gravity into the 

Ohio River or Pigeon Creek due to high water levels in the receiving stream.  Initiation of 

pumping operations is strictly a function of receiving stream levels since no pumping is 

required unless the receiving stream is at a high level, as indicated in Exhibit 2.6.  Preparations 

for pumping occur when the selected high river stages are reached, and consist mainly of 

opening access to the lift stations from tributary sewers and closing off gravity discharge points 

to the receiving stream to prevent water from flooding the land side of the levees.  These 

preparations are manually performed based on the list of procedures developed by the Corps 

of Engineers.  Pumping continues as long as water levels are maintained in the pump station 

wet wells above the pump stop elevation.         

 

 

 

 

 

 

 

 

 

 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

27 

  November 2020 
 

 

Exhibit 2.6: EVANSVILLE-VANDERBURGH LEVEE AUTHORITY LIFT STATIONS 

Pump Station 

Identification 
Location 

Sewer 

System 

Pump 

Size 

(GPM) 

Total 

Pumping 

Capacity 

(GPM) 

Pumping Station 

Prepared for 

Pumping 

(Ft./USGS Elev.) 

Pump 

Start/Stop 

Points (USGS 

Elev.) 

K-4 

Sunset Park (701 

Veterans 

Memorial 

Parkway) 

E-1, E-3, E-

4 

38,000; 

38,000 
76,000 26/354.70 355.02/353.52 

K-5 

Chestnut Street 

(301 Riverside 

Drive) 

E-1 

11,000; 

35,000; 

35,000; 

2,800 

83,800 29/358.70 356.92/354.42 

Sycamore Street 
2 Sycamore 

Street 
E-2 

62,500; 

62,500; 

62,500 

187,500 34/362.70 361.12/359.02 

Ohio Street 
411 Fulton 

Avenue 
W-3 

23,250; 

23,250; 

23,250 

69,750 34/362.70 362.02/360.02 

H-4 Howell Street W-2 

42,300; 

28,200; 

14,100; 

14,100; 

1,200 

99,900 34/362.70 351.92/350.12 

Delaware Street 1601 W. Iowa St W-3 

113,400; 

113,400; 

113,400; 

13,450; 

13,450 

367,100 36/364.70 346.52/339.52 

Dresden Street 1725 Dresden St W-4 

31,400; 

31,400; 

31,400 

94,200 37/365.70 370.02/369.02 

6th Avenue 2412 Sixth Ave W-4 
26,200; 

26,200 
52,400 39/367.70 367.52/358.02 

First Avenue 801 Uhlhorn W-4 

30,833; 

30,833; 

30,833 

92,499 40/368.70 368.52/366.52 

Diamond Avenue 15 W. Richardt W-6 

143,600; 

143,600; 

143,600 

430,800 35/366.70 364.52/355.52 

 

 

 

 

 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

28 

  November 2020 
 

 

Land Use 

 

According to US Bureau of Economic Analysis – Stats Indiana, the majority of those employed 

are in:  

• Other Private (20.9%), 

• Health Care/Social Service (12%) 

• Manufacturing (13.8%) 

• Retail Trade (11.9%) sectors.           

 

Land use based on land cover in the study area is presented in Exhibit 2.7 and Exhibit 2.8. 

The Ohio River – Evansville watershed land cover is divided in the following manner:  

• Open Water (1.85%) 

• Low Intensity Residential (36.22%) 

• High Intensity Residential (31.69%) 

• Commercial/Industrial/Transportation (20.87%) 

• Deciduous Forest (0.33%) 

• Evergreen Forest (0.01%) 

• Pasture/Hay (2.73%) 

• Row Crops (3.19% 

• Urban/Recreational Grasses (2.40%) 

• Woody Wetlands (0.13%) 

• Emergent Herbaceous Wetlands (0.58%) 

 (Indiana Water Quality Atlas) 

 

Only 0.3% of the population is employed in the farming industry.  The 2012 US Census of 

Agriculture (issued May 2014) lists Vanderburgh County as having 275 farms, with an average 

size of 278 acres.  The agricultural land use is split approximately 92% cropland and 8% other 

uses.  The primary land use (48.2%) overall is commercial and industrial.   

 

 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

29 

  November 2020 
 

Exhibit 2.7: Land Use Distribution (Ohio River) 

Assessed Property Class  

(Source: Stats Indiana/State Board Tax 

Commissioners) 

Percent Distribution in Region 

Commercial & Industrial 48.2% 

Residential 40% 

Agricultural 6.7% 

Utilities 5.1% 

  

Exhibit 2.8: Land Use Distribution (Pigeon Creek) 

LAND USE IN THE PIGEON CREEK WATERSHED 

(Source: Indiana Gap Project) 

Land Use  Area (ac) Percentage 

Urban  10,847 4% 

Agriculture Row Crop  113,055 48% 

Agriculture Pasture/Grassland  46,728 20% 

Upland Forest and Woodlands  38,114 16% 

Wetland Forest and Woodlands  11,237 5% 

Other Wetlands and Water  6,326 3% 

Other Non-vegetated  8,920 4% 

Total  235,226 100% 

 

 

 

 

 

 

 

 

 

 



            City of Evansville  CSO Operational Plan 
  November 2020 Update  

 

 

30 

  November 2020 
 

Exhibit 2.9 includes information for the lift stations serving the combined sewer system 

including the name of the lift station, sewer subsystem, number of pumps, and lift station 

capacity.  These lift stations serve only combined sewer within the combined sewer area.  There 

are other lift stations in the combined sewer area but they only serve sanitary sewers. 

 

Exhibit 2.9 : COMBINED SEWER SYSTEM 

LIFT STATION SUMMARY 

 

Number Name 
Sewer 

Subsystem 

Pump 

Capacity 

(GPM) 

Number 

of 

Pumps 

Rated 

Capacity 

(GPM) 

1 Seventh Avenue W-2 11,400 2 22,800 

10 Weinbach Avenue E-11 6700 3 15,000 

 94 Ohio Street W-3 300 1 300 

 

 

Sewer System Inspections / Maintenance  

 

CSO visual inspections are conducted a minimum of five times per week, and inspections are 

also conducted in the case of a rain event or alarm.  The Utility’s SCADA telemetry monitoring 

system indicates the occurrence of an overflow and allows real-time public notification when 